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Date： 2007/12/31

PACIFIC EAGLE ENTERPRISE CO., LTD.
No. 1, Alley 152 Lane 566, San Feng Rd., Feng Yuan, Taiwan, R. O. C.

The following merchandise was submitted & identified by the applicant as:
Type of Product:
Style/Item No:

Neoprene
CR / Cell

Date of Sample received: 2007/12/21

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested
- Flammability.

Test method
- Refer to EN 71: Safety of toys Part 2:2006 / AC:2006 – Flammability.

Test Results
Please see the next page(s)

Signed for and on behalf of
SGS Taiwan Ltd.

Iris Huang
Asst. Supervisor
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Test Results:
European Standard - Safety of Toys：EN 71 Part 2:2006 / AC:2006 - Flammability

4.1 General Requirements PASS

4.2 Toys to be worn on the head N/A
4.3 Toy disguise costumes and toys intended to be worn by a child in play N/A
4.4 Toys intended to be entered by a child N/A

4.5 Soft filled toys( animals and dolls, etc) with a piled or textile surface N/A

N/A : Not Applicable

Testing period: 2007/12/24 – 12/28

Sample picture (As received)

** End of Report **
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